SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 12 / 5MHz / QPSK

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS x ZDUB;'::P S
I N
10 dBm } " 10 dém {'
0de l 0 dem ! \
-10 d8m -10 dBm |
SPURIOUS_LINE_ABS 'H } H
-20 dem 20 dBm l
-30 dem \1“ -30 dem
-40 dem i R ||| IO /f v\
SOWUFAN AL | AR
-50 dem ;\_ Pt W OB T 3
B e R o b \‘*'_*--—Wrwm»—«—,__
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -34.88 dem -21.83 dB 711.000 MHz 716,000 MHz 100.000 kHz 71568282 MHz 19.74 dBm -10.26 dB
698.900 MHz 699,000 MHz 30.000 kHz 698.99885 MHz -27.28 dBm -14.28 dB 716.000 MHz 716,100 MHz 30,000 kHz 715 0001 MHe 2712 dom 1412 0
599.000 MHz 704.000 MHz 100.000 kHz 699,34216 MHz 20.10 dBm -9.90 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -33.96 dBm -20.96 dB
]" T = —
1 i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
um |l Spe n =
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
20 ﬁlﬁg‘“‘ EPURIOUS INE_ABS A ZDGIB;':}‘P SPURIOUS, INE_ABS PASS
10 dBm 10 dBm
e s s e \
odB 1 Ef::larn T
-10 dem ’ 10 dem |
SPURIOUS_LINE_ABS { \ ‘\
-20 dem I‘ 3 ([2e 2em ‘hl
.30 dBm ‘\-’, -30 dBm t
I - ;
-40 dem F -40 dBm fom e
PR B _-""“*"'“‘“‘-—-..,‘_
L 50 dem =
|
.60 dam 0 dBm R
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | & Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -33.43 dem 0.43 d& 711.000 MHz 716.000 MHz 100.000 kHz 71379471 MHz 7.33 dBm -22.67 dB
£98.500 MHz £99.000 MHz 30.000 kHz £98,99955 MHz -32.34 dBm -19.34 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00544 MHz -33.33 dBm -20.33 dB
539.000 MHz 704.000 MHz 100.000 kHz 702,69580 MHz 6.63 dBm -23.37 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.82 dBm -21.82 dB
T —
I ] il o
Date: 19:16:33

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-25 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬂr‘IH PURIOUS INE_ABS PABS A\ ZDUBIL\?P ,.\ S
10 dBm ‘lf \l 10 dBm [{ ‘
|
ode | 0 dem \
|| [
-10 dem L -10 dBm
SPURIOUS_LINE_ABS l ﬂ
-20 dem 20 dBm
-30 dem -30 dem
T Y
-40 dem \\‘{,M ;' ' -40 dem H
50 dBm ,\v“\ '-‘wﬁ"/ 'I\J‘ / \\ Wlllﬂ\]lwf t\ =0 . (_u\r"ﬂ‘ "
i, i Fa,
N I IS — nar M vighon, R N
-0 dBm -60 dem =
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc |  Powerabs | ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,88666 MHz -29.10 dém -16.10 d& 711.000 MHz 716.000 MHz 100.000 kHz 7165788 WITE 19.67 dBm -mml
698.900 MHz 699,000 MHz 30.000 kHz 698.99775 MHz -25.08 dBm -12.08 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 00415 MHe 2621 dom 1351 b
599.000 MHz 704.000 MHz 100.000 kHz 699.33217 MHz 19.50 dém -10.50 dB& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.67 dbm -14.67 dB
]" T ; —
1 )
Lowest Band Edge / Full RB Highest Band Edge / Full RB
um |l Spe n =
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i G | 3 3 A Line SPURIOUS_LINE_ABS. PAS!
20 dla;;‘lr' PURIOUS INE_ABS 20 GBH‘.‘P S
10 dBm 10 dBm
i "’M"Mp’hf'vﬂ’-mﬂﬂv"\md‘-\(-w\ o At Mo oot oot
od3 { 0o dem |
ﬁ I |
-10 dam | i WJm dBm
SPURIOUS_LINE_ABS ‘ L \
“20 dem 1 20 dBm "
-30 dem / -30 dem A
p .-
-40 dBm o 1 40 dem \ N ——
| -v—«__“\‘
50 dens -50 dem
S
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | & Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -36.88 dém 3.58 d8 711.000 MHz 716.000 MHz 100.000 kHz 712,78072 MHz 6.37 dBm -23.63 dB
£98.500 MHz £99.000 MHz 30.000 kHz £98,99945 MHz -34.64 dim -21.64 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00095 MHz -34.50 dBm -21.50 dB
599.000 MHz 704.000 MHz 100.000 kHz 70077572 MHz 5.73 dém -24.27 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -35.07 dBm -22.07 dB
)i ] e =
it i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-26 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

P

um

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
q 3 3 D ABS Li SPURIOUS, INE_ABS PAES!
20 UIBIFF‘IH PURIOUS INE_ABS PABS - ZDUB;':i‘P H\ S
10 dBm ﬁl H\ 10 dBm {J‘ !
o de j ‘ 0dem J \‘
-10 d8m 1 -10 dem |
SPURIOUS_LINE_ABS f l‘\ J 1
-20 dem I -20 dBm l
-30 dBm J -30 dem k
40 dem n -40 dem f‘ 5
AR [l A
i
-50 dBm # -50 dem . !
L4 | v Uy
...M..,-.____ﬁ,._,‘——/'"“‘""—-w‘f S— \J et \"’v'wmw‘fw w.;.a.-mf\w“r’ﬁ. U"\‘*-%..-.A._.____, N
-60 dBm -60 dem
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -36.58 d&m -23.58 d8 711.000 MHz 716.000 MHz 100.000 kHz 715,66284 MHz 18.26 dBm -11.74 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,995 MHz -30.37 dbm -17.37 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00504 MHz -29.09 dBm -16.00 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.33716 MHz 17.75 dBm ~12.25 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.74 dbm -22.74 db
]—v T ; —
1 ]
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
um = Spe n v
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PARS
i B 3 3 3 Line _$PURIOUS_LINE_ABS PAS!
20 UIB;;‘“J PURIOUS INE_ABS 20 dBH‘l‘P S
10 dem 10 dBm:
- . . Attty g o ]
- [‘M., PP RNPE, RO PR N | P -W\\
-10 dem { 1 10 dBm -
SPURIOUS_LINE_ABS l \ \
-20 dem : 20 dBm
f \
-30 dBm ( -30 dem l
-40 dBm l 40 dem e~
M.IP u T e
v'_,__—w'———"ﬂ —‘““‘—\._‘
-50 dBm — -50 dBm
.
Tt
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | A Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -42.08 d&m 9.08 db 711.000 MHz 716.000 MHz 100.000 kHz 714.02947 MHz 4.52 dBm -25.48 db
£58.500 MHz £99.000 MHz 30.000 kHz £08.39625 MHz -38.01 dBm -25.01 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00045 MHz -37.43 dBm -24.43 de
599.000 MHz 704.000 MHz 100.000 kHz 701.27023 MHz 3.69 dém -26.31 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.44 dm -26.44 db
Y —
) ] i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-27 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
q 3 3 D ABS Li SPURIOUS, INE_ABS PAES
20 UIBIFF‘IH PURIOUS INE_ABS PABS s ZDUB;'::P S f
10 dBm ]‘\ 10 dBm [ \
ode [l i 0dem !
-10 dém l -10 dBm f} |
SPURIOUS_LINE_ABS f \ i 'L
-20 dem BEm -20 dBm %
1 / ‘
-30 dBm ‘{ -30 dem : !
L J 1]
-40 dBm I -40 dBm T
/1 \ hl \ M o v
) L s M &) e LM \
50 dem o —f Li L \ﬂam = TR
. R D S OO S Y N il g P e
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 706.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -42.97 d&m -29.97 d& 706.000 MHz 716.000 MHz 100.000 kHz 715,39560 MHz 19.42 dBm -10.58 dB
£658.500 MHz 553,000 MHz 30.000 kHz 698.98835 MHz -39.41 dém -26.41d8 716.000 MHz 716,100 MHz 30.000 kHz 716,00065 MHz -37.97 dBm -24.97 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.61439 MHz 20.13 dem -9.97 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -42.62 dbm -29.62 dB
]—r T ; —
1 ]
9:37:48
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
um = Spe n v
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PARS
i B 3 3 A Line _$PURIOUS_LINE_ABS PAS!
20 ﬁlﬁ;;‘lp PURIOUS INE_ABS ZDGBH‘,‘P =
10 dem 10 dBm:
PR L SRR SR ST, ods e e e e N PO
ode - m
|
-10 d8m \ -1p dem i
SPURIOUS_LINE_ABS \ \
-20 dem i -30 dBm 1
' \
-30 dBm / 50 dem y
_,.,.:-——w——h-"bt
-40 dem et T -40 dBm J%F
— A S
-50 dam -50 dem
.60 dam 50 dem B
Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 706.0 MAz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | A Rangelow | Rangeup | RBW | Frequency |  Powerabs | Alimit |
£90.000 MHz 598,900 MHz 100.000 kHz 698.87777 MHz -33.20 d&m 0.20 d& 706.000 MHz 716.000 MHz 100.000 kHz 711,45954 MHz 4.23 dBm -25.77 db
£58.500 MHz £99.000 MHz 30.000 kHz £08.39126 MHz -35.51 dBém -22.51 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00205 MHz -37.95 dBm -24.95 dg
599.000 MHz 709.000 MHz 100.000 kHz 703,15085 MHz 4.16 dBm -25.84 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.70 dBm -23.70 dB
Y —
) ] i )
Date: 19:34:13
TEL : 886-3-327-3456 Page Number 1 A12-28 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edg

e/1RB

Highest Band Edge / 1 RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
6 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S ’-\
10 dem 10 dém f \
ode 0 dem [ l
-10 dém -10 dBm } Y
SPURIOUS_LINE_ABS } \
20 dem 20 dem I
-30 dem -30 dem /’ LL
-40 dBm -40 dBm W ‘\
-50 dBm -50 dem: - ]
A \ ", p ™ ~
| T O | e R s v T PN
+60 dam -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc |  Powerabs | ALimit
560.000 MAz | 608,900 MHZ 100,000 kHz 698,87777 Mhz -35.62 dbm -22.92 05 706.000 MHz | 716.000 MAZ 100.000 KAz T 50,55 o _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99416 MHz -36.43 dém -23.43 dB 716,000 MH= 716,100 MH2 20,000 kHz 716 02043 MHz 37.53 B 2453de
£59.000 MHz 709,000 MHz 100,000 kHz £09,50440 MHz 19.43 dBm -10.57 d& 716.100 MHz 725,000 MH2 166 D00 kHz T16. 10445 Mz 35.34 dBm 5234 db,
]" 1 = —
J1 £
9:36:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o Spe n :%:
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 3 Line SPURIOUS_LINE_ABS. PAKS
20 ﬂIByI';‘“J PURIOUS INE_ABS 20 dbm
10 dBm 10 dBm
ode s e e e 0 gl L IR N sl A A fa e o]
-10 dem \ -1p dBm L
SPURIOUS_LINE_ABS i \ ‘l
-20 dem j || 50 sem |
\
[ A L
-30 dBm v q|[l=0 dem \1
-40 dem - pee. ,.d 40 dem {-
| v [
. S—
dem -50 dem
-60 dBm 60 dem P
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
590,000 MHz 698,900 MHz 100,000 kHz 69888666 MHz -35.54 dBm -22.54 d& 706.000 MHz 716.000 MHz 100.000 kHz 709.30170 MHz 3.55 dBm -26.45 dB
£58.900 MHz £99.000 MHz 30.000 kHz 698.98816 MHz -38.82 dém -25.82 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00145 MHz -39.24 dBm -26.24 dB
599.000 MHz 709.000 MHz 100.000 kHz 70270130 MHz 2.83 dBm -27.12 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.33 dBm -24.33 dB
—
J J - il )
Date: 19:35:25

FAX . 886-3-328-4978

Page Number

1 A12-29 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201

B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P um

Sp um

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S h
|
10 dem ﬁ“ 10 dém (‘ |
ods / l 0 dem ’ |
-10 dBm -10 dBm l\
SPURIOUS_LINE_ABS ‘_} \ ‘I \
20 dem = 20 dem
| J 1
-30 dBm j IL\‘ -30 dBm { ‘\
-40 dBm /# \ -40 dBm m‘
[ 1
-50 dBm ¥ . -50 dBm T
En 7
S “*—-s....,.,,ﬁ#__/f R S PR LS U P B o il kwww
-60 dam Sk
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc |  Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -44.26 dém -31.26 d& 706.000 MHZ 716.000 MAz 100.000 kHz H_?ﬁ MAz 18.24 dBm -uml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99376 MHz -43.20 dém -30.20 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00784 MHz 41.67 B 2aETde
£59.000 MHz 709,000 MHz 100,000 kHz £09,51439 MHz 17.72 dBm -12.28 dB 716.100 MHz 725000 MHz 166 D00 kHz T16. 10445 MHz —43.72 dBm ~30.72°db,
]" 1 ; —
1 i
9:52:3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

Spe n

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
' y s s A Line _$PURIOUS_LINE_ABS, PABS
20 ﬂIB;;‘“J PURIOUS INE_ABS 20 dBém:
10 dBm 10 dBm
0 de A 0 - 2 = -
-10 d8m I\ -1p dem
SPURIOUS_LINE_ABS \ \
“20 dem - -30 dBm l
rJ \ / A
-30 dBm r{. A0 dem ,
\
-40 dem -40 dem 7
1 I PN PR
I O S i
-50. 50 dem
.60 dam 50 dem [
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | Al Rangelow | RangeUp | RBW | Frequency | powerabs | avimit |
690.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -42.58 dém 9.58 de 706.000 MHz 716.000 MHz 100.000 kHz 712.43856 MHz 1.56 dBm -28.44 dB
698.900 MHz 699.000 MHz 30.000 kHz 698,98257 MH2 -44.65 dBm -31.69 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00455 MHz -43.97 dBm -30.97 dB
699.000 MHz 709,000 MHz 100.000 kHz 70380020 MHz 0.89 dBm -29.11 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -41.40 dBm -28.40 dB
- —
)i [ 7
Date: 19:51:26

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-30 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
JL‘ ' -40 dBm ‘\__ I
-50 dBm
.-?-"-‘
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 659.16042 MHz -55.16 dBm -42.16 dB 30.000 MHz 690.000 MHz 100.000 kHz 680.92954 MHz -55.09 dBm -42.09 dB
725,000 MHz 1,000 GHz 100.000 kHz 814.42308 MHz -54,75 dBm -41,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 898.21429 MHz -54.51 dBm -41,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83479 GHz -42.40 dBm -29.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85079 GHz -42.34 dBm -29.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -37.03 dBm -24.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -36.94 dBm -23.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75656 GHz -41.44 dBm -28.44 db 7.000 GHz 9,000 GHz 1.000 MHz 7.74406 GHz -41,34 dBm -28,34 d&
{ 1 J L] ( )| J o
12.FEB.2020 18:20:01
pectrum Spec 1
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B S_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dem A . 40 dBm — o
-50 dBm -50 dBm JI
-60 dBm
-70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.13943 MHz -54.95 dBm -41.95 dB 30.000 MHz 690.000 MHz 100.000 kHz 684.22789 MHz -55.06 dBm -42,06 dB
725,000 MHz 1,000 GHz 100.000 kHz 729.80769 MHz -54,59 dBm -41,59 dB 725,000 MHz 1,000 GHz 100.000 kHz 755.90659 MHz -54,59 dBm -41,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B6078 GHz -42.33 dBm -29.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85179 GHz -42.41 dBm -29.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -36.70 dBm -23,70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -36.81 dém -23.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.75556 GHz -41.20 dBm -28.20 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.11822 GHz -41.30 dBm -28,30 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 12/ 1.4MHz

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
_ - 2 - 40 dBm — = v
Wﬁ—v FHMW
J -50 dBm J
il i
-60 aBF‘
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz B674.66267 MHz -55.02 dBm -42.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -55.01 dBm -42.01 dB
725,000 MHz 1,000 GHz 100.000 kHz 888.04945 MHz -54,70 dBm -41,70 dB 725,000 MHz 1,000 GHz 100.000 kHz 867.17033 MHz -54,.58 dBm -41,58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81830 GHz -42.33 dBm -29.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85129 GHz -42.34 dBm -29.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -37.08 dBm -24.08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -37.00 dBém -24.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79530 GHz -41.27 dBm -28.27 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.77156 GHz -41.33 dBm -28.33 dB&
{ 1 J L] ( )| J o
: 12.FER.2020 1 : 12.FEB.2020 18
Spectrum w
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddft—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
_ L - 40 dBm - s ="
j -50 dBm J
iy -
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 655.53223 MHz -54.96 dBm -41.96 dB 30.000 MHz 690.000 MHz 100.000 kHz 664. 10795 MHz -55.12 dBm -42,12 dB
725,000 MHz 1,000 GHz 100.000 kHz 882.28022 MHz -54,55 dBm -41.55 dB 725,000 MHz 1,000 GHz 100.000 kHz 991.89560 MHz -54.69 dBm -41,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85279 GHz -42.24 dBm -29.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81930 GHz -42.34 dém -29.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -36.81 dBm -23.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -37.16 dBm -24,16 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.74206 GHz -41.22 dBm -28.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41015 GHz -41.21 dBm -28.21 dB
— —
] o ) [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB

Mode Auto Swesp

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— L 40 dBm —
Wﬁr—' r—-u-ﬂ-“'"h——-
-50 dBm
-60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.14993 MHz -55.04 dBm -42.04 dB 30.000 MHz 690.000 MHz 100.000 kHz B6EB7.52624 MHz -42,11 dB
725,000 MHz 1,000 GHz 100.000 kHz 874.58791 MHz -54,61 dBm -41,61 dB 725,000 MHz 1,000 GHz 100.000 kHz 907.00549 MHz -41,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81480 GHz -42.46 dBm -29.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82979 GHz -29.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -36.51 dBm -23.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -23.89 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06123 GHz -41.24 dBm -28.24 db 7.000 GHz 9,000 GHz 1.000 MHz 7.75856 GHz -28.41 d&
] A
18 1a:
Spectrum e Spec 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit PARS
Ine SPURIOUS LINE ABS PABS e s LINE ABS PABS
-10 4 -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
_ A 40 dBm -
[ -50 dBm
v -o.-r"'*
-60 dBm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs Rangelow | Rangeup | RBW | Frequency ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -55.02 dBm -42.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -42,12 dB
725,000 MHz 1,000 GHz 100.000 kHz 838.04945 MHz -54,57 dBm -41,57 dB 725,000 MHz 1,000 GHz 100.000 kHz 846.29121 MHz -41,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84829 GHz -42.47 dBm -29.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84979 GHz -29,35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -36.97 dBm -23,97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -23,93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.77256 GHz -41.40 dBm -28.40 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.39840 GHz -28.28 dB
( I ] ]
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SPORTON LAB.
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Report No. : FG012201B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— 2 _ 40 dBm — o~
e L e -
J‘ S0 dem—]
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -55.11 dBm -42.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B6.86657 MHz -54.98 dBm -41,98 dB
725,000 MHz 1,000 GHz 100.000 kHz 871.56593 MHz -54,60 dBm -41,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 878.43407 MHz -54.65 dBm -41,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85929 GHz -42.39 dBm -29.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87428 GHz -42.41 dBm -29.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -36.88 dBm -23.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -36.99 dBm -23.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.74756 GHz -41.17 dBm -28.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04874 GHz -41.43 dBm -28.43 d&
] i ) A
21:00 21:5¢
Spectrum e Spec 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit PARS
Ine SPURIOUS LINE ABS PABS e INE_ABS PABS
-10 4 -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
dBm -20 dBm
-30 dBm
A 40 dbm = -
-50 dBm
..-\.nf-"""
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -55.09 dBm -42.09 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.74663 MHz -55,13 dBm -42,13 dB
725,000 MHz 1,000 GHz 100.000 kHz 846.01648 MHz -54,75 dBm -41,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 959.20330 MHz -54.43 dBm -41,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88378 GHz -42.36 dBm -29.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84429 GHz -41.97 dBm -28.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -36.85 dBm -23.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -37.20 dém -24,20 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00225 GHz -41.38 dBm -28.38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.73807 GHz -41.40 dBm -28.40 dB
( )i ] L ] i
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SPORTON LAB.
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Report No. : FG012201B

LTE Band 12 / 5MHz

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— 2 40 dBm — A _
T e r___...._-#-u——-r
-50 dBm
-60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -54.88 dBm -41.88 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -55,15 dBm -42,15 dB
725,000 MHz 1,000 GHz 100.000 kHz 8093.54396 MHz -54,73 dBm -41,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 995.19231 MHz -54.64 dBm -41,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84279 GHz -42.14 dBm -29.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82529 GHz -42.23 dBm -29.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -37.04 dBm -24.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97425 GHz -36.96 dBm -23.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.28175 GHz -41.30 dBm -28,30 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.77906 GHz -41.18 dBm -28.18 d&
{ 1 J L] ( )| J o
: 12.FER.2020 1 : 12.FEB.2020 19:31:11
Spectrum w
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddft—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
- A 40 dBm — ~
r“_,___.,.mu_ I""""'""'-" e
-50 dBm
J "'"'E""""J
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 689.17541 MHz -54.82 dBm -41.82 dB 30.000 MHz 690.000 MHz 100.000 kHz 676.31184 MHz -55.14 dBm -42.14 dB
725,000 MHz 1,000 GHz 100.000 kHz 858.37912 MHz -54,57 dBm -41.57 dB 725,000 MHz 1,000 GHz 100.000 kHz 980.35714 MHz -54.56 dBm -41,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97576 GHz -42.49 dBm -29.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82179 GHz -42,13 dBém -29.13 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -36.90 dBm -23.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -36.95 dBm -23.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.09473 GHz -41.36 dBm -28.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.93777 GHz -41.40 dBm -28.40 dB
— —
] L [ )i ] i
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 12 / 10MHz

Middle Channel / QPSK Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e URIOUS INE_ABS PABS
-10 difE— -10 ddft—
SPURIOUS_LINE_ABS_ ED [INE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
- -
— e -40 dBm — =

-50 dBm

- ]

-70 dBm

-80 dBm

-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B674.66267 MHz -55.13 dBm -42.13 dB 30.000 MHz 690.000 MHz 100.000 kHz 678.95052 MHz -55.11 dBm -42,11 dB
725,000 MHz 1,000 GHz 100.000 kHz 8B82.82967 MHz -54,64 dBm -41,64 dB 725,000 MHz 1,000 GHz 100.000 kHz 784.75275 MHz -54.61 dBm -41.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80930 GHz -42.48 dBm -29.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83079 GHz -42.20 dBm -29.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -36.98 dBm -23.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -36.90 dBm -23.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07973 GHz -41.37 dBm -28,37 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.75556 GHz -41.40 dBm -28.40 d&
) [ [ I J X

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum e Spec 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit PARS
Ine SPURIOUS LINE ABS PABS e s LINE ABS PAES
-10 4 -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
o~ = ~ -40 dBm — o _
r"""'""'w b p——“—
J -50 dBm L
-y
-60 dBm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.53673 MHz -55.30 dBm -42,30 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -55.34 dBm -42,34 dB
725,000 MHz 1,000 GHz 100.000 kHz 888.59890 MHz -54,41 dBm -41,41 dB 725,000 MHz 1,000 GHz 100.000 kHz 993.81868 MHz -54.62 dBm -41,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B3679 GHz -42.54 dBm -29.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85229 GHz -42.28 dBm -29.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -36.92 dBm -23,92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -36.76 dBm -23.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.74956 GHz -41.48 dBm -28.48 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.76156 GHz -41.26 dBm -28.26 dB
( )i ] L ] i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB

Mode Auto Swesp

@1 AvgPwr

(@1 Avgpwr

Limit rwrk PARS Limit l‘thnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
‘; - d|__ -40 dBm — = A
N P S A
-50 dBm
-60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -55.14 dBm -42.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -54.86 dBm -41,86 dB
725,000 MHz 1,000 GHz 100.000 kHz 827.33516 MHz -54,60 dBm -41,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 883.37912 MHz -54.51 dBm -41,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B3629 GHz -42.33 dBm -29.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82679 GHz -42.40 dBm -29.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -37.01 dBm -24.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -36.97 dBm -23.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75956 GHz -41.36 dBm -28.36 db 7.000 GHz 9,000 GHz 1.000 MHz 7.02974 GHz -41.43 dBm -28.43 d&
{ 1 J L] ( )| J o
: 12.FER.2020 : 12.FEB.2020 18
Spectrum
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
A
=
WWM' -
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 684.88756 MHz -55.26 dBm -42.26 dB
725,000 MHz 1,000 GHz 100.000 kHz 889.97253 MHz -54,51 dBm -41,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85279 GHz -42.43 dBm -29.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -36.92 dBm -23,92 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.11522 GHz -41.34 dBm -28.34 dB
L L J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— = 40 dBm — 2
WW r_mﬁ_
-50 dBm
ot I
-60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -54.94 dBm -41.94 dB 30.000 MHz 690.000 MHz 100.000 kHz 683.23838 MHz -55,15 dBm -42,15 dB
725,000 MHz 1,000 GHz 100.000 kHz 910.02747 MHz -54,72 dBm -41,72 dB 725,000 MHz 1,000 GHz 100.000 kHz 907.55435 MHz -54,50 dBm -41,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80030 GHz -42.49 dBm -29.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.80480 GHz -42.43 dBm -29.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -37.18 dBm -24.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -37.08 dém -24.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04824 GHz -41.20 dBm -28.20 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.75656 GHz -41.38 dBm -28.38 dB
{ 1 J L] ( )| J o
: 12.FEB.2020 : 12.FEB.2020 19:01:51
Spectrum
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit rwrk PARS
10 4dRE—BPURIOUS LINE ABS PABS
. I
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
oM
— T
r—m——“w
all
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 652.56372 MHz -55.05 dBm -42.05 dB
725,000 MHz 1,000 GHz 100.000 kHz 875.96154 MHz -54,62 dBm -41,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86028 GHz -42.46 dBm -29.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -36.88 dBm -23.88 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.74406 GHz -41.21 dBm -28.21 dB
L L J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LA

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

pec 1

Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
20 dBm 20 dBm
-30 dBm -30 dBm
A 40 dBm ALy
i tom et prmmmesp s
J -50 dBm J
ol solleg
-60 EBF‘
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -55.17 dBm -42.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 664.76762 MHz -54,96 dBm -41,96 dB
725,000 MHz 1,000 GHz 100.000 kHz 901.51099 MHz -54,56 dBm -41,56 dB 725,000 MHz 1,000 GHz 100.000 kHz 830.90659 MHz -54,.58 dBm -41,58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B262% GHz -42.29 dBm -29.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83379 GHz -42.39 dBm -29,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -36.83 dBm -23.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -36.92 dBm -23.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.13172 GHz -41.31 dBm -28.31 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36666 GHz -41.10 dBm -28.10 d&
{ 1 J L] ( )| J o
: 12.FER.2020 : 12.FEB.2020 18
Spectrum
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
A
e v
-l
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 672.35382 MHz -55.15 dBm -42.15 dB
725,000 MHz 1,000 GHz 100.000 kHz 877.06044 MHz -54,57 dBm -41,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B3679 GHz -42.36 dBm -29.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -37.13 dBm -24,13 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.40090 GHz -41.26 dBm -28.26 dB
L L J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LA

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— . ~+0 dbm = e
- ,~w '#W—'—
-50 dBm
-60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -55.10 dBm -42,10 dB 30.000 MHz 690.000 MHz 100.000 kHz 663.44828 MHz -54,97 dBm -41,97 dB
725,000 MHz 1,000 GHz 100.000 kHz 857.28022 MHz -54,71 dBm -41,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 969.91758 MHz -54,72 dBm -41,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82079 GHz -42.54 dBm -29.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81180 GHz -42.26 dBm -29.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -37.03 dBm -24.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -37.05 dBém -24.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03624 GHz -41.45 dBm -28.45 db 7.000 GHz 9,000 GHz 1.000 MHz 7.03074 GHz -41.40 dBm -28.40 d&
{ 1 J L] ( )| J o
: 12.FER.2020 1 : 12.FEE.2020
Spectrum
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
o
—— =~
™
[
et
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 682.90855 MHz -54.79 dBm -41.79 dB
725,000 MHz 1,000 GHz 100.000 kHz 971.01648 MHz -54,62 dBm -41,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B3379 GHz -42.33 dBm -29.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -36.80 dBm -23.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.74256 GHz -41.42 dBm -28.42 dB
L L J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0023
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0160
0 Normal Voltage 0.0127

-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0150
-30 Normal Voltage 0.0140
20 Maximum Voltage 0.0139
20 Normal Voltage 0.0000
20 Battery End Point 0.0133

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.57 4.72 4.09 5.39
Middle CH 3.62 4.72 4.46 5.48 PASS
Highest CH 3.68 4.78 4.87 5.54
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.12 6.29 - -
Middle CH 6.14 6.29 - - PASS
Highest CH 6.29 6.32 - -
TEL : 886-3-327-3456 Page Number D Al7-10f 24

FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum ,
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
] = e
s - " <
|L ™
0.0 0.0
] - \ -
§
= \ =
1€ 1E - 5
1E 1E \!
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 1972 dbm | 23,36 dbm 3.63 d8 2.49 0B 3.48 0B 3.57 08 3.50 08 Trace 1 [ 2146 dbm | 26,52 dbm 5.06 d8 2.38 d8 4.14 d8 4.72 d8
—— e —
L N J [T L 1 W e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
<: e
0.0 "
< \ 5
1E- + 1E- v
\ \ 5
\ | .
1E 1E
T
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | | oo |
Trace 1 19.71 dBm 23,35 dBm 3.65 d8 2.70 dB 3.57 dB 3.71 dB Trace 1 21.48 dBm 26,54 dBm 5.06 d8 2.38 dB 4.17 da 4.96 dB
— _— —
L )i J [ L )i ] (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
5 - it st
0.0 0.0
| 3 Y 5
‘ S \ S
1E4 1E4 -
¥ X
1E. 1E. -
. ]
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 1973 dbm 2344 dbm 3.71d8 2.70 6B 3.62 0B 3.68 0B 57108 Trace 1 [ 2139 dem 26,54 dbm 5.15 d8 2.41d8 4.17 d8 4.78 d8 4.99 08
| e—— | e———
L JL J [ CTTT L L )i ] | CERERENC

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum ,
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
tt 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
S
\'. = o o
S B
00 00 o
5 \ 3
<] " ~

1E4 - 1E4 ‘\

1E 1E \
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 20,26 dBm 24,33 dBm 4.06 da 3.01 dB 4.03 dB 4.09 dB 4.09 dB Trace 1 21.29 dBm 26,90 dBm 5.62 d8 2.93 d8 4.75 da 5.39 d8 5.57 dB
——r — e —
L )i J [T L )i ] WD e

Middle Channel / 1RB

Middle Channel / Full RB

lo At

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

30 8 AQT 2 ms @ RBW 10 MHz

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e S
e
o o R
B el
A
0.0 \ 0.0
1E4 } 1E4 ‘\I
1€ : 1€ T
|
‘| |
1 t 1 ‘
ICF 710.0 MHz T Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 20,25 dem | 24,73 dem 4.43 d8 2.90 6B .38 0B .45 0B +.49 0B Trace 1 [ 2116 dem | 26,93 dbm 5.77 d8 3.01d8 4.84 d8 48 da 5.7108
l— _— — _—
L )i J [ L )i ] W e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms @ RBW 10 MHz

@152 view @152 view

i i

_—
o o Preey
bt R
\‘
0. 0. %
5 N S
\7 A} \7
. . \
i N i i X,
5 ! 5
b A "

1€ " 1€ l‘
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 20.04 dBr 24,92 dém 4.88 da 2.99 d& 4.84 dB .67 dB .90 d& Trace 1 [ 2101 der 26,89 dim 5.89 d8 2.96 d8 4.87 da 5.54 d8 5.77 dB
— —
L JL J [ CTTT stk L JL J [ SRR

TEL : 886-3-327-3456

FAX . 886-3-3

28-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum ,
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e T
foe e
N = N =
0.0 - 0.0 o
H 3 % 3
1E- - 1E- T -
5 \ 5
1€ 1€ -
¥
1
-. ._ |
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18.20 dem | 24,32 dbm 5.12 d8 .07 6B 5.42 0B 6.14 08 Trace 1 [ 19.23 dem | 26,62 dbm 7.39 d8 3.07 d8 5.10 d8 5.29 d8 7.04 68
—— — e —
L N J [ L 1 ] W e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém
lo At 30 dB

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

Spectrum

Ref Level 30.00 dém

lo At 30 dB

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

CF 710.0 MHz

Mean Pwr + 20,00 dB

g i =
YT
\\
00 - 9
5 T S
N N
1E .‘- A
- 1

CF 710.0 MHz

Mean Pwr + 20.00 dB

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% |
Trace 1 [ 18,47 dem 24,63 dbm 6.16 d8 .07 6B 5.48 0B 5.14 0B 5.23 0B
| e——
L JL J HEREREEED e

C y Cumulative Di: Function Samples: 130000
Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.27 dBm 26,63 dBm 7.36 dB 3.07 d8 6.29 dB 7.07 dB
L )i (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum

Ref Level 30,00 dem  Offset 10,70 db. Ref Level 30,00 dem  Offset 10,70 db.
lo_att 3008 AQT 2ms @ RBW 10 MHz lo_att 3008 AQT 2ms @ RBW 10 MHz
@152 view @152 view
e
\“‘&\
o —— -
3 ot bt
- .
0.0 0.0
it -, % -,
g 5 S
1E- - 1E- -
\ \ \
1E: 1E: \
= = E
1 1 I
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB

L JL

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% |
Trace 1 18.60 dBm 24,88 dBm 6.28 dB 3.07 dB 5.65 dB 6.29 dB 6.32 dB
| e——
[ CTTT stk

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.25 dbm | 26,59 dbm 7.34 da 3.04 d8 5.07 d8 5.32 d8 7.01 68
| e——
L JL [ CEREREERC

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.89 4.95 9.73 9.79 - - - -
Middle CH - - - - 4.94 4.88 9.75 9.77 - - - -
Highest CH - - - - 491 4.87 9.87 9.77 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.87 - 9.83 - - - - -
Middle CH - - - - 4.87 - 9.85 - - - - -
Highest CH - - - - 4.87 - 9.71 - - - - -
TEL : 886-3-327-3456 Page Number : A17-5of 24

FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.79 dBm)| MI[1] 15.02 dBm
. 706.76000 MHz , 707.98900 MHZ]
= ndn 26.00 dB @ ndB 26.00 dB
g A e Val B A g 4.885000000 MHz| 104 ol APdrn e ot B e 4.945000000 MHz
Q factor 1 144.7 ; Q factor i 143.2]
J |
04 | 04 .
T )
-10 df — -10 df i
204 1 20d J,'[
#3 - J A A | e L VSN N
40 d -40 de
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 706.78 MHz 15.79 dBm nd@ down 4.885 MHz M1 707.989 MHz 15.02 dBm nd@ down 4,945 MHZ
T 1 704.032 MHz -9.80 dBm nd8 26.00 dB TL L 704.052 MHz -10.89 dBm n 26,00 d8
T2 1 708.918 MHz -10.48 dBm Q factor 144.7 T2 1 70B.998 MHz -10.76 dBm Q factor 143.2
— —
L I ) - L I ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.09 dBm) ™M1[1] 16.17 dBm)
709.00100 MH?Z| N 709.49100 MHz
= 3 ndB 26.00 dB @ ndB 26.00 dB
o A TA ™ e By ™ 4.935000000 MHz 104 P A A B 4.875000000 MHz
J Q factor 143.7 Q factor 1 145.5)
d / \ a [ |
a o T
| i 2
10 df -10 o ¥
\
\ I
20 d ' 20 d 1
P b~ b et e e
v
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 709.001 MHz 15.09 dam nd@ down 4.935 MHz ML 709.491 WAz 16.17 dam nd@ down 4.875 WHZ
TL 1 707.532 MHz -10.54 dam nd 26.00 dB TL L 707.562 MHz -9.71 dBm n 26.00 dB
T2 1 712.468 MHz -10.72 dBm Q factor 143.7 T2 1 712.438 MHz -10.07 d8m Q factor 145.5

L I ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pecrum = pectrum | =
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.25 dBm| mili] 15.12 dBm|
712.18100 MHzZ| 713.39000 MHz
e ndB 26.00 dB & v ndB 26.00 dB
04 P Tl e B 4.905000000 MHZ 10 d e A m N AT A B 4.865000000 MHz
Q factor 1 145.2 H Q factor 146.6)
LE .
Ty
BUE!
/
20 d
RPN R —
- e b
-40d -40 d
-50 d 50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 712.181 MHz 15.25 dBm ndB down 4.505 MHz ML 713.39 MHz 15.12 dBm ndB down 4,565 MHz
TL 1 711.052 MHz -11.08 dém nd8 26.00 dB TL 1 711.062 MHz -10.93 dém nd8 26.00 d8
T2 1 715.958 MHz -10.33 dém  factor 145.2 T2 1 715.528 MHz -11.35 dém  factor 146.6
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 17.05 dbm)| MI[1] 17.95 dBm
i 710.6980 MHz M1 711.1980 MHz,
20 . 20
P e 26.00 dB noB 26.00 dB
04 r v [~ g T 9.730000000 MHZ, 04 SN v Al 9.790000000 MHZ|
f Q factor | 73.0 Q factor 72.6
/
o j | o /
] ‘ ]
-10 df ¥ -10 d
/ | / \
/ - ! (-
oL A L,
. Vas .
40 d -40 de
50 df 50 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 710.698 MHz 17.05 dam nd@ down 9.73 MHz ML L 711.198 WAz 17.95 dam nd@ down 9,79 WHz
T 1 704.185 MHz -9.09 dBm nd8 26.00 dB TL L 704.165 MHz -8.32 dBm n 26,00 d8
T2 1 713.915 MHz -9.32 dBm Q factor 73.0 T2 1 713.955 MHz -8.05 dBm Q factor 72.6
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.40 dBm| ™Il 17.89 dBm|
707.6620 MHzZ| [ 2970 MHz
20 20
- ﬂ_ 26.00 dB e | o~y _ndB. X 26.00 dB
04 e I 9.750000000 MHZ, 104 A VTR TV 9.770000000 MHZ|
Q factor \ 72.6 Q factor 73.0
s i \ oa /
J \ it
T 104 -
\ 20 ~ /
' | -20 e~ : |
| . N
= -30 =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 707.562 MHz 17.40 dBm nd@ down 9.75 MHz ML 712.207 WAz 17.89 dam nd@ down 9.77 Wz
TL 1 705.125 MHz -8.39 dBm nd8 26.00 dB TL L 705.145 MHz -8.38 dBm n 26.00 dB
T2 1 714.875 MHz -9.09 d8m qQ factor 72.6 T2 1 714.915 MHZ -8.38 dam qQ factor 73.0
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.95 dBm| ™Il 15.01 dBm|
711.7790 MHz| . 11.5000 MHz
e . K e . 26.00 dB « —/‘ __ndB 26.00 d8
04 T e MY 9.870000000 MHz, 04 o A Sl Tl 9.770000000 MHzZ]
[ Q factor 72.1 [ Q factor 72.8
/ /
od od
BUE! -10d L
20t — — =
e -
30
e
-40 -40 df
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 711.778 MHz 17.35 dBm ndB down 9.67 MHz ML 7ILE MRz 15.91 dBm ndB down 9.77 MHz
TL 1 706.125 MHz -8.79 dBm nds 26.00 dB TL L 706,105 MHz -9.83 dBm nds 26.00 d8
T2 1 715.985 MHz -6.35 dBm Q factor 72.1 T2 1 715675 MHz 9.79 dBm Q factor 72.8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 17

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.51 dBm) 13.94 dBm)
707.62900 MH?Z| 711.0780 MHz
= N8 26.00 dB @ 26.00 dB
- a Byl 4.865000000 MHz| P, 0.830000000 MHZ|
d A 2B d
1 T d Qtactor 145.4 o 7 72.3
od : | od
10 df Lt 10 ol j
y ]
|
204 L 20 d f
/ i)
J VA iy .\ Py = =r H ]
ety VA a0
-40 di
50 d -50 di
&nd 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.528 MHz 12.51 dam nd@ down 4.865 MHz ML 711.078 MHz 13.94 dam nd@ down 9,83 MHZ
TL 1 704.072 MHz -13.51 dbm nd8 26.00 dB TL L 704.105 MHz -12.02 dam n 26.00 dB
T2 1 708.938 MHz -13.86 dBm Q factor 145.4 T2 1 713.935 MHz -12.23 dém Q factor 72.3
L ) - L )i ) L

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum - pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.85 dBm) ™M1[1] 14.63 dBm)
708.15200 MHz 705.8440 MHz,
= M1 26.00 dB @ ndB 26.00 dB
w0 X, B n 4.865000000 MHZ| 0d M ALAPAT | e B o e 0.850000000 MHz|
i 145.6 7 Q factor 71.7
od : 0 d .
Ll \ ) i}
-10 df = T -10 l;,
/
204 7 \‘ 20d ]
/ 1 N |
NPT [y ot dar e =
-40 di
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 708.152 MHz 12.85 dam nd@ down 4.865 MHz ML 705,844 WAz 14.63 dam nd@ down 9,85 WHZ
T 1 707.502 MHz -13.56 dm nd8 26.00 dB TL L 705.045 MHz -11.30 dbm n 26,00 d8
T2 1 712.468 MHz -13.19 dém Q factor 145.6 T2 1 714.895 MHz -11.79 d8m Q factor 71.7
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ccrum = ect
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 52 dBm mili] 14.41 dBm|
71233100 MHzZ| 712.1390 MHz
e ndB 26.00 dB & {“ dB 26.00 dB
. A BYin n o n 4.865000000 MHz . L~ - R, ©9.710000000 MHz
wd 7 G fatt ?"‘""“’\l 146.4 0 7 Q factor \ 73.3
\ )\
od { od
|
. J . \
-0 5 ( -10 T
ond / |
20 4 - T
AW L SN WA \
3 o= = oy = : AT T
40 df 40 d
50 df 50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 712.331 MHz 13.32 dém ndB down 4.685 MHz ML 712,139 MHz 14.41 dBm ndB down 9,71 MHz
TL 1 711.102 MHz -13.00 dém nd8 26.00 dB TL 1 706.105 MHz -11.40 dBém nd8 26.00 d8
T2 1 715.958 MHz -12.70 dém  factor 146.4 T2 1 715515 MHz -11.65 dém  factor 73.3

L I ) L I )

TEL : 886-3-327-3456 Page Number 1 Al7-8 of 24
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.48 9.03 8.99 - - - -
Middle CH - - - - 451 4.48 8.99 8.99 - - - -
Highest CH - - - - 4.47 4.48 9.03 9.01 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 8.97 - - - - -
Middle CH - - - - 4.52 - 9.05 - - - - -
Highest CH - - - - 4.48 - 8.97 - - - - -
TEL : 886-3-327-3456 Page Number : A17-9 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.26 dBm) 15.75 dBm)
0 707.42900 MH?Z| - 706.15000 MHz
AR qec By 4.475524476 MHz X 4.475524476 MHz
e o LT e P e 1l S e .
o ; ~ \, A s 04 ARVS e -
/ / |
a T o v
-10 df / -10 d \
/ [ \
/ / \
20 d 20 d f
! A / \ Alr
a = A bl o i P AT k| At WS §
40 df -40 di
50 d -50 di
-60 d 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.4328 MHz 15.26 dam ML 706,15 MHz 15.75 dam
TL 1 704.27223 MHz 10.63 dBm Oce Bw 4.475524476 MHz TL L 704.27223 MHz 8.94 dBm Oce Bw 4,475524476 MHz
T2 1 708.74775 NHz 11.30 dam T2 1 T0B. 74775 MHZ 9.59 dam
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 dém

ectrum

(=]

Offset 10,70 d& & RBW 100 kHz

pectrum

Ref Level 20,00 dém

(=]

Offset 10.70 dB & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.03 dBm| ™Il 15.00 dBm)
0 709.91000 MH?Z| - 712.03800 MHz
N ¥, Oce B } 4.505494505 MHz - _ Occ By 4.475524476 MHz
T o end s [ S O s ATATEN o N
10d ¥ 104d
/ \ /
o 7 \ 0 7
104 - 104 L -
{ Y T \
20 d / ) 20 df f
A \ o g
3 R P SN 5y e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 709.91 MHz 16.03 dBm ML 712,038 MHz 15.08 dem
TL 1 707.73227 MHz 9.26 dBm Occ Bw 4.505454505 MHz TL L 707.76224 MHz 10.34 dBm Occ Bw 4.475524476 MHz
T2 1 712.23776 MHz 10.07 d8m T2 1 712.23776 MHz 10.57 dém
L U J wa L JU J L]
ectrum v pect
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.75 dm| mili] 15.54 dBm|
20 71377000 MHzZ| - 712.87100 MHz
; Oce B ; 4.465534466 MHz - B Y Oce B ) 4.475524476 MHz
T AT Vi AW WS PN . B e ey N VN R v P
10 d i 10 T
/ / \
od 1 od
/ /
BUE! . -10d f \‘
/ \
20 d + \. 20 di )'[ 5
PP | \ A Yv SN AP Y .
o A -0
-40 -40 df
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 713.77 MHz 15.75 dém ML 712,671 MHz 15.54 dBm
TL 1 711.27223 MHz 10.03 dBm Occ 8w 4.465534466 MHz TL L 711.26224 MHz 9.95 dm Occ 8w 4.475524476 MHZ
T2 1 715.73776 MHz 10.10 dBm T2 1 715.73776 MHz 10.59 dBm
—

i ] —

TEL : 886-3-327-3456

FAX : 886-3

-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.57 dBm) 1643 dBm)
0 711.2580 MHzZ| - 708.1610 MHz
- i - opFpw e 9.030969031 MHz T R £.991008991 MHz
Nl e e e N 2
10d I 104d { 1
! \ / \
od 1 0 di { 1
7 T ] T
[ | [ |
-10 df T -10 d
1 T
i L J/ Ll
20 d 20 dB- T — -
A AT B S P
50 N T -30
40 df -40 d
50 d -50 di
&nd 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
ML 1 711.258 MHz 17.57 dem ML 70161 MHz 16.43 dBm
TL 1 704.4845 MHz 10.69 dBm Oce Bw 9.030965031 MHz TL L 704.5245 MHz 11.07 dBm Oce Bw £.991008991 MHz
T2 1 713.5158 MHz 11.80 d8m T2 1 713.5158 MHz 10.10 d8m
L ) - L )i ) L
ectrum - pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 17.07 dBm) 17.60 dBm)
0 710.3600 MHz| - 780 MHz
- Occ By . £.991008991 MHz £.991008991 MHz
ey Nt PAV e v T YN N
10d 104d
\ ! \
od / . od y i
| \ /
10 ] 10 di /
\
20 d = t 20 dBmg /
JRNT oV AN N \ g -
Srro o faf - N A
= e 30 E—
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 710.36 MHz 17.07 dBm ML L 712,478 MHz 17.60 dBm
TL 1 705.5245 MHz 11.20 dBm Oce Bw 5.991008951 MHz TL L 705.5045 MHz 11.07 dBm Oce Bw £.991008991 MHz
T2 1 714.5158 MHz 10.95 dBm T2 1 14,4955 MHz 11.29 dam
L U J wa L JU J L]
ectrum v pect
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.94 dBm| mili] 17.37 dBm|
20 710.5600 MHzZ| - 711.5990 MHz
— Occpw 0.030969031 MHZ, - - ¥ Occ By 0.010989011 MHz
4 R VN PV, S A
10 di 1 T 10 d 7 ¥
/ \ | Y
[ | { |
od od
! 1 T
‘ \ [ |
-10 di + \I -10 df ¥
- ! \ 204 i |
T \ - R L
h \ n N,
-30 -30
N
-40 -40 df
50 df -50 di
60 df -60 de
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 710.56 MHz 16.94 dBm ML 711,599 MHz 17.37 dém
TL 1 705.5045 MHz 11.90 dBm Occ 8w 9.030959031 MHz TL L 706.5045 MHz 10.18 dBm Occ 8w 9.010989011 MHz
T2 1 715.5355 MHz 10.99 dBm T2 1 715.5155 MHz 10.06 dBm
— —

L I

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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